
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024) Page 1 of 7 
[...]
NOTES: 1.  APPROXIMATE LOCATIONS OF WATER WELLS  APPROXIMATE LOCATIONS OF WATER WELLS  BASED FROM TEXAS.GOV WATER DATA   INTERACTIVE GIS MAP  2. WELLS 318192, 318188, AND 318186 ARE  WELLS 318192, 318188, AND 318186 ARE  CONFIRMED TO BE WITHIN THE APPLICANT'S  PROPERTY BOUNDARIES

AutoCAD SHX Text
150' WASTEWATER TREATMENT PLANT SETBACK

AutoCAD SHX Text
150' WASTEWATER TREATMENT PLANT SETBACK

AutoCAD SHX Text
150' WASTEWATER TREATMENT PLANT SETBACK

AutoCAD SHX Text
150' WASTEWATER TREATMENT PLANT SETBACK

AutoCAD SHX Text
APPLICANT PROPERTY BOUNDARY

AutoCAD SHX Text
NEIGHBORING PROPERTY BOUNDARY

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
SETBACKS AND BUFFERS

AutoCAD SHX Text
SUBSURFACE AREA DRIP DISPERSAL  TREATMENT AND IRRIGATION AREA

AutoCAD SHX Text
500' SADDS IRRIGATION FIELD OFFSET  LINE/ AFFECTED LANDOWNER LINE

AutoCAD SHX Text
#

AutoCAD SHX Text
AFFECTED LANDOWNER NUMBER (SEE ATTACHED AFFECTED LANDOWNERS LIST)

AutoCAD SHX Text
APPLICANT'S PROPERTY BOUNDARY 

AutoCAD SHX Text
APPLICANT'S PROPERTY BOUNDARY 

AutoCAD SHX Text
APPLICANT'S PROPERTY BOUNDARY 

AutoCAD SHX Text
APPLICANT'S PROPERTY BOUNDARY 





 
 

110 Mesa Park Drive, Ste. 200 El Paso, Texas 79912   P (915) 852-9093 F (915) 629-8506 
6101 W. Courtyard Drive, Bldg. One, Ste. 100 Austin, Texas 78730   P (512) 358-4049 F (512) 366-5374 

www.tr-eng.com     TBPE Firm No. 13987 

Engineering Solutions 
 
June 6, 2025 

          Via Hand-Delivery 
 

Mr. Matthew Udenenwu, P.E. 
Texas Commission on Environmental Quality 
c/o Wastewater Permitting Section, MC 148 
12100 Park 35 Circle, Building F 
Austin, Texas 78753 
 
Re: Odessa Lodge-Corporate Housing Hospitality, LLC– TLAP Permit No.  
       Wastewater Treatment Plant Summary Transmittal Letter 
       TRE Project No. 2113-12515-32 
 
Dear Mr. Undenenwu,        
 
Odessa Lodge-Corporate Housing Hospitality, LLC submitted a TLAP Permit No. (Permit) on 
June 6, 2025. The Permit states under Special Provisions, Item 7 on Page 34 that Odessa Lodge-
Corporate Housing Hospitality must submit a summary transmittal letter providing the treatment 
system documentation and collection system set forth in Chapter 217.6 (d) of the Texas 
Administrative Code. The wastewater treatment plant specified in the application is not in 
operation, while the collection system has been mostly constructed. Provided below is the 
summary information required in meeting the requirements of that rule with supporting 
documentation attached. 
 
Engineering Firm: TRE & Associates, LLC; 6101 W. Courtyard Drive, Building 1, Suite 100; 
Austin, Texas 78730 (TBPE Firm No. 13987). 
 
Engineer: Adrian H. Rosas, P.E. (#89450); 512-358-4049; arosas@tr-eng.com. 
 
Project Location: 3006 S. U.S. Hwy 385, Odessa, Texas 79766 located in Ector County. 
 
Project Name: CHH Odessa US 385 Workforce Housing Wastewater Collection System 
Improvements 
 
Wastewater Treatment Facility Owner: Odessa Lodge-Corporate Housing Hospitality; 125 East 
John Carpenter Freeway, Suite 1050, Irving, Texas 75026.  
 
Plans and Specifications: It is our opinion that the plans and specifications supporting the 
wastewater treatment plant are in substantial compliance with the requirements of Chapter 217.  
 
Variance Certification: No variances to the rules in Chapter 217 are requested for the Odessa 
Lodge-Corporate Housing Hospitality wastewater treatment plant. 
 
Project Scope: The wastewater treatment facility supported by the Permit has been designed to 
receive for treatment an average daily flow of 0.027 million gallons per day of domestic 
wastewater. The Pollution Control Systems (PCS) wastewater treatment package plant is a 
system that functions by creating an environment with sufficient oxygen levels and agitation to 
allow for bio-oxidation of the wastes to suitable levels for discharge. An engineering design report 



TRE & Associates, LLC 
 
Mr. Udenenwu, P.E. 
June 6, 2025 
Page 2 of 2 
 

supporting the treatment unit is provided as Attachment 1. Treated wastewater from the treatment 
unit will be collected in proposed storage tanks with a total volume capacity of 81,000 gallons for 
storage of treated effluent prior to irrigation.  
 
Treatment Unit List: The proposed treatment unit is the 0.027 million gallons per day unit 
presented in the Project Scope. A subsurface area drip disposal system is proposed and 
discussed in greater detail in the Project Scope.  
 
Location Map: An aerial map of the existing Odessa Lodge-Corporate Housing Hospitality 
wastewater treatment plants, the proposed wastewater treatment plants, and the proposed drip 
irrigation field is provided. 
 
Requested Variances to the Rules: There are no variances requested for the AWS unit located 
at the Odessa Lodge-Corporate Housing Hospitality.  
 
A copy of this summary transmittal letter will be available at the plant site for inspection by 
authorized representatives of the TCEQ. Should you have any questions regarding this submittal 
in support of the Odessa Lodge-Corporate Hospitality Housing wastewater treatment plant and 
proposed subsurface area drip dispersal system, please contact me at arosas@tr-eng.com.  
 
Sincerely, 
TRE & Associates, LLC 
 
 
 
 
Adrian Rosas, P.E. 
Vice President 
 
AR:ja
Attachments 
 
cc: Weber Wallerstein, E.I.T, Project Manager, TRE & Associates, LLC, wwallerstein@tr-eng.com 
John M. Jansing, Jr., P.E., Vice President, TRE & Associates, LLC, jjansing@tr-eng.com 
  
 
 
  



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Attachment 1 – Engineering Design Report



110 Mesa Park Drive, Ste. 200 El Paso, Texas 79912   P (915) 852-9093 F (915) 629-8506
6101 W. Courtyard Drive, Bldg. One, Ste. 100 Austin, Texas 78730   P (512) 358-4049 F (512) 366-5374

www.tr-eng.com     TBPE Firm No. 13987

ODESSA LODGE-CORPORATE
HOSPITALITY HOUSING, LLC

DOMESTIC WASTEWATER PERMIT APPLICATION

June 2025

Prepared for:

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Prepared by:

TRE & Associates, LLC
6101 W Courtyard Dr. STE 1-100

Austin, TX 78730

TRE Job No.: 2113-12515-32

Engineering Solutions



 

 

  
 
 

TABLE OF CONTENTS 
 

SECTION 1.0 – INTRODUCTION            4 
SECTION 2.0 – PROCESS DESCRIPTION SUMMARY        4 
SECTION 3.0 – WASTEWATER TREATMENT PLANT OPERATIONAL CONTROLS     9 
SECTION 4.0 – SYSTEM PROCESS FLOW DIAGRAM         10 
SECTION 5.0 – SIZING CALCULATION FOR WWTP AND POST-TREATMENT FILTRATION   11 
 

 



 
 

Page 4 of 14 

  
 

1.0 Introduction  
 
Corporate Hospitality Housing (CHH) is undertaking a project that involves installing a 27,000 gpd 
capacity pre-engineered and prefabricated carbon steel wastewater treatment plant (WWTP), 
designed and manufactured by Pollution Control Systems Inc. (PCS), to treat wastewater produced 
by the CHH’s workforce camp located in Odessa, Texas. In addition to the 27,000 gpd WWTP, CHH 
will be required to extend the existing force main lines and replace the pumps in the existing lift 
stations for the wastewater to reach the new WWTP location. Lift stations will be used to convey 
untreated and treated effluent into the WWTP and proposed 3-day storage. Workforce camps 
experience significant diurnal variations in flow, with high flows in the early morning and evening and 
near zero flows during the night.  The WWTP accommodates these flow variations. Algorithms used 
for sizing of this tank are provided later in this document. 
 
Currently, two existing 5,000 gpd WWTPs treat sanitary wastewater produced by the camp. Ector 
County records for one of the WWTPs indicates that the treated effluent flows to an unlined 
evapotranspiration system. This existing wastewater treatment system does not meet the 27,000 
gpd capacity required for the expansion of the camp 

 

2.0 Process Description Summary 
 
The PCS WWTP utilizes the biological extended aeration principle of operation. This variation of 
the activated sludge treatment process functions by creating an environment with sufficient oxygen 
levels and agitation to allow for bio-oxidation of the wastes to suitable levels for discharge. The 
system makes use of bacteria and other microorganisms to remove up to 95% of the organic 
matter in wastewater.  
 
The influent wastewater enters the wastewater treatment package plant by passing through a 
comminutor and/or bar screen for gross solids removal.  This step provides for the mechanical 
reduction of solids prior to aeration. 
 
Once the wastewater has entered the aeration chamber, the untreated flow is mixed with an active 
biomass in a rolling action that takes place the length and width of the chamber in a slow forward 
progression.  This rolling mixing action is the result of air originating from air diffusers located along 
one side of the bottom of the tank.  This ensures that adequate mixing is maintained in the tank.  The 
chambers are filleted on each side along the bottom to assure and enhance the rolling motion of the 
water and to eliminate any “dead zones” in the tank.  The oxygen transfer achieved with the diffused 
air passing through the wastewater coupled with the rolling action provides a sufficient oxygen 
supply allowing microorganisms to oxidize treatable waste into carbon dioxide, water, and stable 
sludge. 
 
After aeration, the wastewater flows to the clarifier that typically has a hopper bottom 
configuration.  The wastewater clarifiers are sized to provide the required retention time based on 
an average twenty-four-hour design flow.  During the settling period, solids settle on the bottom of 
the clarifier.  Airlift pumps with adjustable pumping capabilities are used to return these solids, as  
activated sludge, to the aeration chamber to maintain the maximum efficiency of the biological  
process.  When necessary, excess sludge is wasted to an aerated sludge digestion tank for  



 
 

Page 5 of 14 

  
 
additional treatment and reduction.  A skimmer airlift pump is used to return floatable solids and 
scum to the aeration chamber for further processing. 
 
Post-treatment filtration will be used to produce a higher quality effluent. The treated water flows 
from the clarifier to a disinfection chamber for treatment via chlorination or ultra-violet (UV) 
disinfection prior to discharge to complete the treatment process. 
 
Treated effluent from the WWTP will be conveyed to storage that has a capacity of three times the 
daily capacity. Then, the treated effluent will discharge to a 6.45-acre subsurface area drip dispersal 
field in accordance with Texas Commission on Environmental Quality (TCEQ) requirements. 
 
PCS has designed and currently operates numerous wastewater treatment plants with similar 
populations and facility contributions to wastewater flow. The following design basis represents the 
influent loading data derived from a summary and average of data collected from these operating 
facilities.   
 

 Design Criteria: 
 

o Influent Wastewater Flow: 26,500 gpd (530-person population x 50 gal/person/day) 
 

o Operations: Automated, with minimal Operations and Maintenance. 
 

o Influent Wastewater Quality: 
Parameter Design Value 

BOD5 ≤400 mg/L 

TSS ≤400 mg/L 

COD ≤700 mg/L 

DO 2-4 mg/L 

CLARITY (Secchi Disc) 3-8 ft 

PH 6.8 – 8.0 

 
 

o Effluent Quality for Permitting Purposes: 
Parameter Design Value 

BOD5   30 mg/L

TSS  30 mg/L

 

 
 
 
 
 
 
 
 



 
 

Page 6 of 14 

  

2.1 Wastewater Treatment Facility Design  
 
The subject WWTP facility consists of the following subsystems: 

 Inlet Facilities 
 Pretreatment 
 Equalization Basin 
 Aeration Tank 
 Clarifier 
 Sludge Holding Tank 
 Tertiary Filter 
 Outlet Facilities 

 
 

2.1.1 Inlet Facilities and Pretreatment 
 
The Pollution Control Systems Inc. (PCS) WWTP starts its extended aeration process by having raw 
sewage from a lift station pass through a bar screen to remove any unusually large solids from the  
raw sewage. The bar screen will be fabricated from ½” diameter bars spaced 1” apart and be sloped 
to permit easy cleaning of accumulating debris.  
 

2.1.2 Equalization Basin 
 
After the bar screen, the sewage will travel to the flow equalization chamber. Flow equalization is a 
method of temporarily storing wastewater during periods of excessive flows, then feeding it to the 
treatment plant uniformly throughout the 24-hour period. The flow equalization chamber will be 
supplied with a volume designed to handle 25% to 100% of the daily design flow. This chamber 
allows for a constant flow through the plant by equalizing flow surges that may be incurred during 
peak flow times.  
 
Flow control will be accomplished by pumping the plant influent to a flow control box containing an 
adjustable overflow broad weir and av-notch discharge weir. The overflow broad weir will be 
adjustable so that a measure amount of pumped influent will discharge through the V-notch weir to 
the aeration chamber, while recycling the remaining pumped influent back to the equalization 
chamber.  
 
A duplex set of equalization pumps will be furnished and installed within the chamber. An emergency 
overflow will be provided between the equalization and aeration chamber. Liquid level sensors will 
regulate the pumps. Controls will be provided in the plant control panel. 
 
A blower/motor unit mounted in a fiberglass housing will be supplied to meet the air requirements of 
the equalization chamber. Liquid level sensors will regulate the pumps and blower/motor unit. 
Controls will be provided in the plant control panel.  
 
 
 
 
 



 
 

Page 7 of 14 

  
 

2.1.3 Aeration Tank 
 
The aeration chamber will be of sufficient capacity to provide a minimum of 24 hours of retention of 
the average daily flow, and/or maximum loading of 15 pounds of BOD5 per 1,000 cubic feet of 
aeration tank volume. 
 
To ensure maximum retention, enhance spiral rotation and eliminate short-circuiting of raw sewage, 
the aeration chamber will be constructed with fillets top and bottom, air diffusers will be placed 
longitudinally along one side of the chamber, and flow control baffles will be provided. To ensure 
adequate circulation velocity, the proportion of chamber width to depth, in the direction of rotation 
will not exceed 1.33 to 1. The velocity of rotation will be sufficient to scour the chamber bottom and 
prevent sludge filleting as well as to prevent the escape to the surface of minuscule air diffusion 
bubbles, causing their entrapment to provide maximum oxygenation efficiency. 
 

2.1.4 Clarifier 
 
The clarifier chamber will be sized to provide a minimum of 6 hours retention, based upon the same 
design flow rates governing the aeration chamber, and will have proper baffling to prevent short 
circuiting and to provide maximum uniform retention.  
 
The total settling volume will include the volume of the upper one-third of the sludge hopper. The 
bottom of the chamber will be formed into an inverted pyramidal hopper or hoppers. 
 
Sludge wasting from the WWTP is accomplished via the Return Activated Sludge (RAS)/ Waste 
Activated Sludge (WAS) pump and the WAS flow control valve from the bottom of the membrane 
tank to divert mixed liquor to the desired location.  The frequency and duration of WAS diversion is 
operator adjustable and the instantaneous flow is displayed on the flow meter provided in the 
RAS/WAS line.  The volume of WAS removed from the system is used to control the MLSS in the 
EQ/Bioreactor tank.  The WAS removed from the treatment system is directed to the external sludge 
storage tank, to eventually be trucked off-site for handling at an appropriate off-site facility. 
 
Settled sludge will be returned from the clarifier sludge hopper to the aeration chamber by the 
positive sludge return system, consisting of one or more airlift pumps. 
 
The clarifier effluent will pass over the edge of the baffled effluent weir into the effluent trough and 
then out of the chamber. The effluent weir trough will be equipped with an adjustment to permit 
precise leveling of the serrated weir after the plant installation. 
 

2.1.5 Sludge Holding Tank 
 
Diffused air will be supplied by the plant blower system supplying 30 CFM of air per 1000 cubic feet 
of volume. The diffusers will be located parallel to and near the bottom of the tank. All piping and 
valves within the chamber will be factory installed. A fixed supernatant decant pipe will be provided 
within this chamber 
 
 
 
 



 
 

Page 8 of 14 

  
 

2.1.6 Post-Treatment Filtration 
 
The post-treatment filter provides for flow division, filtration, air scouring, backwashing, surge control 
and disinfection of the wastewater. 
 
The secondary effluent will enter the filter through a flow division chamber where the flow will be 
divided equally to each of the two (2) filter cells. Each filter cell will provide for the filtration of 
biological treatment plant effluent by the use of a dual media. This media contains both sand and 
anthracite to accomplish the sequential filtration and removal of suspended solids. The filter media 
is fully submerged to evenly distribute the water over the entire filter cell.  
 
The water percolates through the filter cells and then into the area below the filter nozzle plates. 
From there the filtrate flows through the backwash pipe, backwash pumps and into the clearwell. 
The filtrate in the clearwell will then overflow into the disinfection chamber. The disinfection chamber 
will provide for the addition and mixing of a disinfectant with the filtrate. The disinfection chamber 
will also provide the required retention time to ensure the through disinfection of the effluent.  
 
As the surface of the filter cells become covered with solids, the water level begins to rise. The rising 
wastewater level activates the air scouring and backwash cycles. The backwash cycle will use filtrate 
from the clearwell to backwash and dislodge the solids entrapped in the media. The media will be  
automatically air scoured and backwashed as air and clean filtrate water is pumped through the filter 
media from the bottom up, dislodging the retained solids.  
 
The air scouring cycle will provide for the agitation of the solids that have been collected in the upper 
portion of the media. The rising backwash water overflows into the surge chamber. The surge  
chamber collects the backwash water and pumps it back to the head of the biological treatment 
system over several hours by using the flow control valves in the discharge line.  
 
 
2.2.7 Chlorine Contact Chamber 
 
The chlorine contact tank will have a minimum of 20 minutes of retention based on the design flow. 
Sufficient mixing baffles will be supplied to ensure proper mixing of the chlorine solution with the 
filter effluent. A tablet style chlorinator feeder will be provided for use with disinfection tablets. 

  



 
 

Page 9 of 14 

  
 

3.0 Wastewater Treatment Plant Operational Controls 
 

The WWTP shall perform laboratory tests required by TCEQ. With minor exceptions, these tests, 
when required, should be performed in accordance with the latest edition of “Standard Methods for 
Analysis of Water and Waste Water.” The Sludge Settling Test is an absolute necessity for control 
and for proper operation of the plant. This simple 30 minute settling test is designed for quick and 
easy indication of the condition of the plant and where a problem may be developing. Other tests 
that can be utilized to find issues in the WWTP are Dissolved Oxygen (D.O.) Tests, pH Tests, and 
Chlorine Residual Tests.  
 
PCS will provide the Owner with complete O&M documentation and will provide complete operations 
& maintenance training. Specialized tools (if required) will be provided with the WWTP and training 
on their use will be provided to the Owner.  Details on the specialized tools (if any) and their use will 
be provided in the O&M manual supplied with the system. 
 
A central control system will be installed within a weatherproof enclosure will be provided. The 
enclosure will be rated NEMA 4X-F Fiberglass. The electrical controls will consist of magnetic 
starters, program timers and switches necessary to automatically control all electrical devices 
and/or motors on the sewage treatment system. M-O-A selector switches and magnetic starters in 
conjunction with the program timer will control the blower/motor. The program timers will have the 
capability to operate the treatment system when required as determined by the variation in the 
daily flow rate. Properly sized circuit breakers and fuses will protect all electrical equipment and 
circuitry. The control system will be designed to operate all duplex or standby equipment. 
 
 
 
 
 
 
 
  



 
 

Page 10 of 14 

 

WASTE ACTIVATED 
SLUDGE 

AIR 

SUBSURFACE AREA DRIP 
DISPERSAL SYSTEM 

TREATED EFFLUENT 
STORAGE TANKS 

SLUDGE TO DISPOSAL 

DISCHARGE 

RETURN  
ACTIVATED  

SLUDGE 

 

4.0 System Process Flow Diagram 
  
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

RAW 
SEWAGE 

 

TERTIARY 
FILTER 

DISINFECTION 

SLUDGE 
HOLDINIG TANK 

BACKWASH 

CLARIFIER 

 

EQUALIZATION 
TANK 

AERATION TANK 

DECANT 



 
 

Page 11 of 14 

  
 

5.0 Sizing Calculations for WWTP and Post-Treatment Filtration 
 

A) Required Treatment for Influent Wastewater Flow:  
530-person population x 50 gal/person/day = 26,500 gpd 
 
Provided Wastewater Treatment Per Day: 27,000 gpd 
 

B) 3 Day Storage of Treated Effluent = 27,000 gpd * 3 = 81,000 gallons 
 

C) Subsurface Application Area = 27,000 gpd * 0.1 gal/sf/day / 4356 sf/acre = 6.20 Acres 

 

D) 24-Hour Average Daily Flow (=ADF=Q) 27,000 gpd = 1,125 gph = 18.75 gpm.  

 

E) BOD5 loading of 230 ppm = 0.027 * 8.34 * 230 = 51.79 pounds/day. 

 

F) Equalization Tank Sizing 

Peak Hourly Flow to Equalization Tank = 3Q 

Peak Flow from Equalization to Aeration Tank is 1.5Q  

 27,000 gpd * 1.5 = 40,500 gpd = 1,687.50 gph = 28.12 gpm 

Equalization Tank is sized at 33%Q = 0.33 *27,000 gallons = 8,910 gallons. 

Actual total volume = 9,041 gallons. 

 

G) Aeration Tank Sizing 

Loaded at 15# BOD per 1,000 cu.ft. 

(51.79#)/(15#/1000 cu.ft.) = 3,452 cu.ft. 

(3,4527 cu.ft.)(7.48 gal/cu.ft.) = 25,820.96 gal. required in Aeration Zone 

Actual total volume = 27,000 gallons. 

 

H) Clarifier Tank Sizing 

Surface Overflow Rate at Design Peak Hourly Flow = 1,000 gal/sq.ft./day. 

(40,500 gpd) / (1,000 gpd/sq.ft.) = 40.50 sq.ft. Required 

Actual total area = 135 sq.ft. 

 

 



 
 

Page 12 of 14 

  

Weir Loading at Design Peak Hourly Flow = 20,000 gal/lin.ft./day. 

(40,500 gpd) / (20,000 gpd/lin.ft.) = 2.02 linear feet of weir. 

Actual weir length =7.50 lin.ft. 

 

Peak Solids Loading at 35 lbs./day/sq.ft.                                                     

(51.79*1.5)/35 = 2.22 sq.ft. req’d = 135 sq.ft. provided = 0.58 lbs/day/sq.ft. 

 

I) Sludge Holding Sizing 

Based on 3 cu.ft./capita ((capita = 100 gpd flow) 

27,000 gpd / 100 gpd = 270 capita 

(3 cu.ft./cap) (270 cap) = 810 cu.ft. 

(810 cu.ft.) (7.48 gal/cu. ft) = 6,058.80 gallons 

Actual total volume = 6,090 gallons 

 

J) Tertiary Filter - Filter Cells 

Sized at 5 gpm/sq.ft. at Peak Flow w/ One Cell Out of Service 

(28.12 gpm) / (5 gpm/sq.ft.) = 5.62 sq.ft. per cell 

Actual area provided = 2 cells each with 11 sq.ft. 

 

K) Tertiary Filter – Clearwell Tank 

Sized With Volume for Backwashing of Two Filter Cells 

(2 cells) (11 sq.ft.) (15 gpm/sq.ft.) (5 min.) =1,650 gal. 

Actual volume provided = 1,945 gal. 

 

L) Tertiary Filter – Surge (Mudwell) Tank 

Sized to Hold Backwashing Volume and half the ADF During Backwashing 

(1,650 gal) + ((18.75 gpm * 0.5) * 10 min.) = 1,743.75 gal.  

Surge Pump rate of 15% ADF = 2.81 gpm 

(1,743.75 gal) – (2.81 gpm * 30 min full backwash cycle) = 1,734.36 gal. 

Actual volume provided =1,765 gal. 

 

 



 
 

Page 13 of 14 

  

M) Tertiary Filter – Chlorine Contact 

Sized Based on 30 min. Detention at ADF 

(30 min.) (18.75 gpm) = 562.50 gal. 

Actual volume provided = 920 gal.  

 

N) Blower/Motor – Equalization Tank 

Based on 1.25 cfm per 1,000 gallons 

(1.25 cfm / 1,000 gal.) (9,041 gal) = 11.30 cfm 

Actual air provided = 20 cfm. 

 

O) Blower/Motor – Aeration/Sludge/Airlifts 

Sludge Holding Based on 30 cfm/1,000 cu.ft. 

(6,090 gal) / (7.48 gal/cu.ft.) = 814.17 cu.ft. 

(814.17 cu.ft.) (30 cfm / 1,000 cu. ft) = 24.42 cfm 

 

Aeration Basin based on 2,050 cu.ft./d/#BOD 

((2,050) (51.79))/1440 = 73.73 cfm 

 

Airlifts 

Two sludge airlifts @ 6 cfm/lift = 12 cfm 

Two skimmer airlifts @ 3 cfm/lift = 6 cfm 

 

Total cfm required = 24.42 + 73.73 + 12 + 6 = 116.15 cfm. 

Actual air provided = 118 cfm. 

 

P) Blower/Motor – Tertiary Filter 

Air Scour Based on Scouring Filter Cell @ 1 cfm/sq.ft. 

(11 sq.ft.) (1 cfm/sq.ft.) = 11 cfm 

Actual air provided = 22 cfm 

 

 

 



 
 

Page 14 of 14 

  

Q) Equalization Pumps 

Sized Based on 1.5 Q to Aeration Tank = 28.12 gpm 

Equalization Pumps Pump to Flow Regulator Box 

Flow Regulator Box Provided w/V-Notch = 30 gpm to Aeration Tank 

Excess Flow Returned to Equalization Tank 

Equalization Pump Provided = 120 gpm @ 10’TDH 

 

R) Backwash Pumps – Tertiary Filter 

Sized Based on 15 gpm/sq.ft of Filter Cell Area 

(11 sq.ft.) (15 gpm)  =165 gpm 

Backwash Pump Throttled to Provide = 165 gpm 

Backwash Pump Provided = 200 gpm @ 22’ TDH 

 

S) Surge (Mudwell) Pumps – Tertiary Filter 

Sized Based on 15% ADF 

(18.79 gpm) (15%) = 2.21 gpm 

Surge Pump Provided w/Pee-Back System to Provide = 3.00 gpm 

  Surge Pump Provided = 55 gpm @ 20’ TDH 

 

 
 
 



TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 1 of 17 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
CHECKLIST 

Complete and submit this checklist with the application. 

APPLICANT NAME:Odessa Lodge-Corporate Hospitality Housing, LLC 

PERMIT NUMBER (If new, leave blank): WQ00Click to enter text. 

Indicate if each of the following items is included in your application. 

 

Administrative Report 1.0 ☒   ☐    

Administrative Report 1.1 ☒   ☐    

SPIF ☐   ☒    

Core Data Form ☒   ☐    

Summary of Application (PLS) ☒   ☐    

Public Involvement Plan Form ☒   ☐    

Technical Report 1.0 ☒   ☐    

Technical Report 1.1 ☒   ☐    

Worksheet 2.0 ☐   ☒    

Worksheet 2.1 ☐   ☒    

Worksheet 3.0 ☒   ☐    

Worksheet 3.1 ☐   ☒    

Worksheet 3.2 ☐   ☒    

Worksheet 3.3 ☒   ☐    

Worksheet 4.0 ☐   ☒    

Worksheet 5.0 ☐   ☒    

Worksheet 6.0 ☐   ☒    

Worksheet 7.0 ☒   ☐    

Original USGS Map ☒   ☐    

Affected Landowners Map ☒   ☐    

Landowner Disk or Labels ☒   ☐    

Buffer Zone Map ☒   ☐    

Flow Diagram ☒   ☐    

Site Drawing ☒   ☐    

Original Photographs ☒   ☐    

Design Calculations ☒   ☐    

Solids Management Plan ☒   ☐    

Water Balance ☐   ☒    

 

For TCEQ Use Only 

Segment Number ___________________________________County ______________________ 
Expiration Date _____________________________________Region______________________ 
Permit Number ___________________________________________________ 
  

Y N Y N 



TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 2 of 17 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
ADMINISTRATIVE REPORT 1.0 

For any questions about this form, please contact the Applications Review and Processing 
Team at 512-239-4671. 

Section 1. Application Fees (Instructions Page 26) 

Indicate the amount submitted for the application fee (check only one). 

Flow New/Major Amendment Renewal 

<0.05 MGD $350.00 ☒    $315.00 ☐    
≥0.05 but <0.10 MGD $550.00 ☐    $515.00 ☐    
≥0.10 but <0.25 MGD $850.00 ☐    $815.00 ☐    
≥0.25 but <0.50 MGD $1,250.00 ☐    $1,215.00 ☐    
≥0.50 but <1.0 MGD $1,650.00 ☐    $1,615.00 ☐    
≥1.0 MGD $2,050.00 ☐    $2,015.00 ☐    

Minor Amendment (for any flow) $150.00 ☐     

Payment Information: 

Mailed Check/Money Order Number: Click to enter text. 

Check/Money Order Amount: Click to enter text. 

Name Printed on Check: Click to enter text. 
[...]
AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
WW

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
CO

AutoCAD SHX Text
150'

AutoCAD SHX Text
346'

AutoCAD SHX Text
211'

AutoCAD SHX Text
0

AutoCAD SHX Text
GRAPHIC SCALE IN FEET

AutoCAD SHX Text
SCALE:  1"=60'

AutoCAD SHX Text
30

AutoCAD SHX Text
60

AutoCAD SHX Text
90

AutoCAD SHX Text
120

AutoCAD SHX Text
SITE BOUNDARY

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
EXISTING EASEMENT LINE

AutoCAD SHX Text
EXISTING WASTEWATER LINE

AutoCAD SHX Text
EXISTING WATER LINE

AutoCAD SHX Text
500' WATER WELL #1 SETBACK

AutoCAD SHX Text
PROPOSED SETBACK

AutoCAD SHX Text
PROPOSED FORCEMAIN LINE

AutoCAD SHX Text
PROPOSED 4" FORCE MAIN

AutoCAD SHX Text
NOTES: 1. CONTRACTOR SHALL VERIFY LOCATION AND DEPTH OF ALL EXISTING CONTRACTOR SHALL VERIFY LOCATION AND DEPTH OF ALL EXISTING UTILITIES PRIOR TO INITIATING CONSTRUCTION. 2. CONTACT UTILITY COMPANIES FOR EXACT LOCATION OF ANY CONTACT UTILITY COMPANIES FOR EXACT LOCATION OF ANY UNDERGROUND UTILITIES IN THIS AREA BEFORE EXCAVATION.  3. ALL STRUCTURE LOCATIONS WILL NEED FIELD VERIFICATION AT TIME ALL STRUCTURE LOCATIONS WILL NEED FIELD VERIFICATION AT TIME OF CONSTRUCTION. 4. ALL FORCE-MAIN AND WASTEWATER SEPARATION DISTANCES TO ALL FORCE-MAIN AND WASTEWATER SEPARATION DISTANCES TO WATER LINES SHALL ADHERE TO TCEQ STANDARD 217.53(D) 

AutoCAD SHX Text
NOTICE: ALTERATION OF A SEALED DRAWING WITHOUT PROPER NOTIFICATION TO THE RESPONSIBLE ENGINEER IS A VIOLATION OF THE TEXAS ENGINEERING PRACTICE ACT.

AutoCAD SHX Text
SHEET       OF

AutoCAD SHX Text
FILE: P:\2113 Corporate Hospitality Housing Orla, LLC\12515 - CHH Odessa US 385 - Wastewater Treatment Systems Improvements\CAD\Sheets\WASTE.dwg  LAYOUT: WASTEWATER COLLECTION  DATE: 6/6/2025 10:07:14 AM  BY: WWALLERSTEIN

AutoCAD SHX Text
NO.

AutoCAD SHX Text
BY

AutoCAD SHX Text
DATE

AutoCAD SHX Text
REVISION DESCRIPTION

AutoCAD SHX Text
500' WATER WELL #2 SETBACK

AutoCAD SHX Text
SOUTH U.S. HIGHWAY 385  (180' R.O.W.)

AutoCAD SHX Text
EXISTING DCP  MIDSTREAM PIPELINE

AutoCAD SHX Text
EXISTING WASTEWATER LINE

AutoCAD SHX Text
EXISTING 4" WATER LINE

AutoCAD SHX Text
EXISTING OVERHEAD ELECTRIC LINE

AutoCAD SHX Text
EXISTING FIBER  OPTIC CABLE

AutoCAD SHX Text
EXISTING OVERHEAD ELECTRIC LINE

AutoCAD SHX Text
EXISTING 4" FORCE MAIN

AutoCAD SHX Text
EXISTING 6" WASTEWATER LINE

AutoCAD SHX Text
EXISTING 4" WATER LINE

AutoCAD SHX Text
EXISTING 4" WATER LINE

AutoCAD SHX Text
EXISTING 6" WATER LINE

AutoCAD SHX Text
EXISTING 4" WATER LINE

AutoCAD SHX Text
EXISTING 6" WATER LINE

AutoCAD SHX Text
EXISTING 6" WASTEWATER LINE

AutoCAD SHX Text
EXISTING OVERHEAD  ELECTRIC LINE

AutoCAD SHX Text
EXISTING 2" WATER LINE

AutoCAD SHX Text
EXISTING 4" WATER LINE

AutoCAD SHX Text
EXISTING 4" WATER LINE

AutoCAD SHX Text
PROPOSED 4"  FORCE MAIN

AutoCAD SHX Text
EXISTING ENTERPRISE PIPELINE

AutoCAD SHX Text
EXISTING DCP MIDSTREAM PIPELINE

AutoCAD SHX Text
EXISTING  ENTERPRISE  PIPELINE

AutoCAD SHX Text
EXISTING WATER LINE  CONTINUES TO WASTEWATER  TREATMENT PLANT

AutoCAD SHX Text
EXISTING 10' ONCOR UTILITY EASEMENT

AutoCAD SHX Text
EXISTING 20' ACCESS  EASEMENT

AutoCAD SHX Text
EXISTING WELL #2

AutoCAD SHX Text
EXISTING WELL #3

AutoCAD SHX Text
EXISTING WELL #1

AutoCAD SHX Text
EXISTING PUMP ENCLOSURE

AutoCAD SHX Text
EXISTING GROUND  STORAGE TANK

AutoCAD SHX Text
150' WASTEWATER TREATMENT PLANT SETBACK

AutoCAD SHX Text
150' WASTEWATER TREATMENT PLANT SETBACK

AutoCAD SHX Text
150' WASTEWATER  TREATMENT  PLANT SETBACK

AutoCAD SHX Text
EXISTING BUILDING

AutoCAD SHX Text
PROPOSED BUILDING

AutoCAD SHX Text
EXISTING LIFT STATION #1

AutoCAD SHX Text
EXISTING LIFT STATION #2

AutoCAD SHX Text
EXISTING WASTEWATER LINE

AutoCAD SHX Text
PROPOSED 6" GRAVITY WWL

AutoCAD SHX Text
EXISTING 4" FORCE MAIN



 

 
 

ATTACHMENT J 
 

DESIGN CALCULATIONS 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Design Calculations for WWTP and Post-Treatment Filtration 
 

A) Influent Wastewater Flow: 26,500 gpd (530-person population x 50 gal/person/day) 
 

B) 3 Day Storage of Treated Effluent = 26,500 gpd * 3 = 79,500 gallons 
 

C) Subsurface Application Area = 26,500 gpd * 0.1 gal/sf/day * 43560 sf/acre = 6.08 Acres 
 

D) 24-Hour Average Daily Flow (=ADF=Q) 27,000 gpd = 1,125 gph = 18.75 gpm.  

 

E) BOD5 loading of 230 ppm = 0.027 * 8.34 * 230 = 51.79 pounds/day. 

 

F) Equalization Tank Sizing 

Peak Hourly Flow to Equalization Tank = 3Q 

Peak Flow from Equalization to Aeration Tank is 1.5Q  

 27,000 gpd * 1.5 = 40,500 gpd = 1,687.50 gph = 28.12 gpm 

Equalization Tank is sized at 33%Q = 0.33 *27,000 gallons = 8,910 gallons. 
Actual total volume = 9,041 gallons. 
 

G) Aeration Tank Sizing 

Loaded at 15# BOD per 1,000 cu.ft. 

(51.79#)/(15#/1000 cu.ft.) = 3,452 cu.ft. 

(3,4527 cu.ft.)(7.48 gal/cu.ft.) = 25,820.96 gal. required in Aeration Zone 
Actual total volume = 27,000 gallons. 
 

H) Clarifier Tank Sizing 

Surface Overflow Rate at Design Peak Hourly Flow = 1,000 gal/sq.ft./day. 

(40,500 gpd) / (1,000 gpd/sq.ft.) = 40.50 sq.ft. Required 
Actual total area = 135 sq.ft. 
 

Weir Loading at Design Peak Hourly Flow = 20,000 gal/lin.ft./day. 

(40,500 gpd) / (20,000 gpd/lin.ft.) = 2.02 linear feet of weir. 

Actual weir length =7.50 lin.ft. 

 

Peak Solids Loading at 35 lbs./day/sq.ft.                                                     



(51.79*1.5)/35 = 2.22 sq.ft. req’d = 135 sq.ft. provided = 0.58 lbs/day/sq.ft. 

 

I) Sludge Holding Sizing 

Based on 3 cu.ft./capita ((capita = 100 gpd flow) 

27,000 gpd / 100 gpd = 270 capita 

(3 cu.ft./cap) (270 cap) = 810 cu.ft. 

(810 cu.ft.) (7.48 gal/cu. ft) = 6,058.80 gallons 
Actual total volume = 6,090 gallons 
 

J) Tertiary Filter - Filter Cells 

Sized at 5 gpm/sq.ft. at Peak Flow w/ One Cell Out of Service 

(28.12 gpm) / (5 gpm/sq.ft.) = 5.62 sq.ft. per cell 
Actual area provided = 2 cells each with 11 sq.ft. 
 

K) Tertiary Filter – Clearwell Tank 

Sized With Volume for Backwashing of Two Filter Cells 

(2 cells) (11 sq.ft.) (15 gpm/sq.ft.) (5 min.) =1,650 gal. 
Actual volume provided = 1,945 gal. 
 

L) Tertiary Filter – Surge (Mudwell) Tank 

Sized to Hold Backwashing Volume and half the ADF During Backwashing 

(1,650 gal) + ((18.75 gpm * 0.5) * 10 min.) = 1,743.75 gal.  

Surge Pump rate of 15% ADF = 2.81 gpm 

(1,743.75 gal) – (2.81 gpm * 30 min full backwash cycle) = 1,734.36 gal. 
Actual volume provided =1,765 gal. 
 

M) Tertiary Filter – Chlorine Contact 

Sized Based on 30 min. Detention at ADF 

(30 min.) (18.75 gpm) = 562.50 gal. 
Actual volume provided = 920 gal.  
 

 

N) Blower/Motor – Equalization Tank 

Based on 1.25 cfm per 1,000 gallons 



(1.25 cfm / 1,000 gal.) (9,041 gal) = 11.30 cfm 

Actual air provided = 20 cfm. 

 

O) Blower/Motor – Aeration/Sludge/Airlifts 

Sludge Holding Based on 30 cfm/1,000 cu.ft. 

(6,090 gal) / (7.48 gal/cu.ft.) = 814.17 cu.ft. 

(814.17 cu.ft.) (30 cfm / 1,000 cu. ft) = 24.42 cfm 

 

Aeration Basin based on 2,050 cu.ft./d/#BOD 

((2,050) (51.79))/1440 = 73.73 cfm 

 

Airlifts 

Two sludge airlifts @ 6 cfm/lift = 12 cfm 

Two skimmer airlifts @ 3 cfm/lift = 6 cfm 

 

Total cfm required = 24.42 + 73.73 + 12 + 6 = 116.15 cfm. 
Actual air provided = 118 cfm. 
 

P) Blower/Motor – Tertiary Filter 

Air Scour Based on Scouring Filter Cell @ 1 cfm/sq.ft. 

(11 sq.ft.) (1 cfm/sq.ft.) = 11 cfm 
Actual air provided = 22 cfm 
 

Q) Equalization Pumps 

Sized Based on 1.5 Q to Aeration Tank = 28.12 gpm 

Equalization Pumps Pump to Flow Regulator Box 

Flow Regulator Box Provided w/V-Notch = 30 gpm to Aeration Tank 

Excess Flow Returned to Equalization Tank 

Equalization Pump Provided = 120 gpm @ 10’TDH 

 

 

 

 

R) Backwash Pumps – Tertiary Filter 



Sized Based on 15 gpm/sq.ft of Filter Cell Area 

(11 sq.ft.) (15 gpm)  =165 gpm 

Backwash Pump Throttled to Provide = 165 gpm 

Backwash Pump Provided = 200 gpm @ 22’ TDH 

 

S) Surge (Mudwell) Pumps – Tertiary Filter 

Sized Based on 15% ADF 

(18.79 gpm) (15%) = 2.21 gpm 

Surge Pump Provided w/Pee-Back System to Provide = 3.00 gpm 

  Surge Pump Provided = 55 gpm @ 20’ TDH 

 

 
 
 



 

 
 

ATTACHMENT K 
 

WIND ROSE 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 





 

 
 

ATTACHMENT L 
 

SEWAGE SOLIDS MANAGEMENT PLAN 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Solids Management Plan 

Influent Design Flow = 0.027 gpd 

Influent BOD Concentration = 400 mg/L 

Excess sludge will be removed for disposal on a regular basis as required. The sludge will 
be transported by a registered hauler to be disposed of in a landfill. The Solids 
Management Plan will be updated once the disposal site and transporter are known.  



 

 
 

ATTACHMENT M 
 

ANNUAL CROPPING PLAN 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 



 
110 Mesa Park Drive, Ste. 200 El Paso, Texas 79912   P (915) 852-9093 F (915) 629-8506 

6101 W. Courtyard Drive, Bldg. One, Ste. 100 Austin, Texas 78730   P (512) 358-4049 F (512) 366-5374 
www.tr-eng.com     TBPE Firm No. 13987 

 

 

ANNUAL CROPPING PLAN 

A copy of the soils map depicting the location of the subsurface area drip dispersal system land 
disposal of treated effluent is attached. Odessa Lodge-Corporate Hospitality Housing, LLC will 
dispose of treated effluent via a subsurface area drip dispersal system accordingly. It is the 
responsibility of the Owner to grow crops that shall not be consumed by humans (hayland grasses 
and alfalfa crops).  

  

Engineering Solutions 



 

 
 

ATTACHMENT N 
 

GROUNDWATER QUALITY TECHNICAL REPORT AND WELL ID LIST 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 



 

110 Mesa Park Drive, Ste. 200 El Paso, Texas 79912   P (915) 852-9093 F (915) 629-8506 

6101 W. Courtyard Drive, Bldg. One, Ste. 100 Austin, Texas 78730   P (512) 358-4049 F (512) 366-5374 

www.tr-eng.com     TBPE Firm No. 13987 

 

 

GROUNDWATER QUALITY TECHNICAL REPORT 

In accordance with 30 TAC 309.20(a)(4)(A), all water well locations in the surrounding 
area were verified within 0.5 miles of the land application site. 

There are 3 public water wells (Well #318186, #318188, and #318192) on the project site. 
Preoperational baseline groundwater quality data is available for Well #318186 and Well 
#318188 and have been attached to the Domestic Wastewater Permit Application (see 
Attachments K&L). Well #318192 is already in operation and the proposed wastewater 
treatment plant and drip irrigation field is outside the 150’ and 500’ buffer ranges specified 
in 30 TAC 309.13(c)(3) and 30 TAC 309.13(e)(1). 

The permittee will apply for exemptions for the buffer zones requirements of 30 TAC 
309.13(c). Public wells were found to be located closer than 500 feet from the wastewater 
subsurface drip irrigation land application boundary.  

The treated effluent wastewater subsurface drip irrigation field will adhere to the 
standards in 30 TAC 222.117 pertaining to the design criteria for subsurface drip 
irrigation. 

Application of the treated effluent will not occur during periods of inundation, frozen or 
saturated ground and no runoff of effluent will be allowed. Treated effluent will be 
distributed to crops at agronomic rates limited to what is necessary to sustain the 
vegetation.  

Well ID Well Use 
Producing? 

Y/N 

Open, cased, 
capped, or 
plugged? 

Proposed Best Management Practice 

1 
(#303238) 

Domestic N plugged Meeting appropriate buffers 

2 
(#159751) 

Domestic Y open Meeting appropriate buffers 

3 
(#549452) 

Domestic Y open Meeting appropriate buffers 

4 
(#581722) 

Domestic Y open Meeting appropriate buffers 

Engineering Solutions 



 

110 Mesa Park Drive, Ste. 200 El Paso, Texas 79912   P (915) 852-9093 F (915) 629-8506 

6101 W. Courtyard Drive, Bldg. One, Ste. 100 Austin, Texas 78730   P (512) 358-4049 F (512) 366-5374 

www.tr-eng.com     TBPE Firm No. 13987 

Well ID Well Use 
Producing? 

Y/N 

Open, cased, 
capped, or 
plugged? 

Proposed Best Management Practice 

5 
(#186745) 

Domestic Y open Meeting appropriate buffers 

6 
(#345641) 

Irrigation Y open Meeting appropriate buffers 

7 
(#663819) 

Domestic Y open Not meeting appropriate 
buffers, exemption requested 

 
8 
(#355778) 

Irrigation Y open Meeting appropriate buffers 

9 
(#372608) 

Irrigation Y open Meeting appropriate buffers 

10 
(#358154) 

Irrigation Y open Meeting appropriate buffers 

11 
(#318186) 

Public 
Supply 

Y plugged Not meeting appropriate 
buffers, exemption requested 

12 
(#318188) 

Public 
Supply 

Y plugged Not meeting appropriate 
buffers, exemption requested 

13 
(#509731) 

Domestic N open Not meeting appropriate 
buffers, exemption requested 

14 
(#318192) 

Public 
Supply 

Y open Meeting appropriate buffers 

15 
(#265473) 

Domestic Y open Meeting appropriate buffers 

16 
(#466375) 

Domestic Y open Meeting appropriate buffers 

17 
(#682374) 

Domestic Y open Meeting appropriate buffers 



 

110 Mesa Park Drive, Ste. 200 El Paso, Texas 79912   P (915) 852-9093 F (915) 629-8506 

6101 W. Courtyard Drive, Bldg. One, Ste. 100 Austin, Texas 78730   P (512) 358-4049 F (512) 366-5374 

www.tr-eng.com     TBPE Firm No. 13987 

Well ID Well Use 
Producing? 

Y/N 

Open, cased, 
capped, or 
plugged? 

Proposed Best Management Practice 

18 
(#682381) 

Domestic Y open Meeting appropriate buffers 

 



 

 
 

ATTACHMENT O 
 

NRCS SOIL REPORT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 



United States
Department of
Agriculture